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Date of Issue: Dec. 02, 2022 Date of Receipt and Test Start: Nov. 14, 2022

Report No..____ Quantity: L Page Order/Pages: (PLA) Ref. No.: NIL

),9,0:0.0.0.0.9.9:0:0.0.0.9.,9.9:0.0.0.0.0,0.9:0.0.0.0:¢ Filter
Report Title: Ttem:

Address: XXXXXXXXXXXXXXXXXXXXXXXXXXX , Hanoi City, Viet Nam

Sample description is given by the client
Manufacturer : XXXXXXXXXXXXXXXXXXXXXXXXXXX

Sample Name : XXXXXXXXXX

Model @ XXXXXXXX Media type : N/A
Filter dimensions (width x height x depth) : 610 mm x 610 mm x 70 mm

Testing Conditions- BS EN IS0 29463-3:2018

Face velocity : 1.4 cm/sec Temperature and humidity : 23+5°Cx30+10%
Testing area : 100 cm? Areosol : DEHS
Testing Conditions — BS EN ISO 29463-5:2022
Velocity : 0.45m /s Temperature : 25+2°C
Humidity : 45+59% Areosol : DEHS
Net effective filtering area - Filter dimensions (width x height x depth):
12.1 m? 610 mm x 610 mm x 70 mm
Test Item Test Result Test Method
Initial pressure drop-Media ( mmH>0 ) 6.9 BS EN ISO 29463-3:2018 9.2.1
MPPS-Media( ¢ m) 0.18 BS EN ISO 29463-3:2018 9.2.2
Initial Efficiency-media @ 0.18 y m 99.91 BS EN ISO 29463-3:2018 9.2.2
Initial pressure drop-Filter(Pa) 140.8 BS EN ISO 29463-5:2022 8.4.1
Initial Efficiency-Filter @ 0.18 um 99.98 BS EN ISO 29463-5:2022 8.4.2
Filter class HI13 BS EN 1822-1:2019 6.5
Note: 1.This report is only responsible for the submitted Authorized by president of Iu': 2 L\M\& hb
sample(s), which will be kept for one month period. T e T e o T gi.::; - T;; - o
2.This report cannot be reproduced in any way, except in Certification

full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute

this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.O.C.)

3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110
Fax: +886-2-22675108 , +886-2-22689839

and commercial promotion.
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I. Media Testing Results

D(um) | Eff. (%) | Pen. (%) 1
0.03 99.9997796 0.0002204
0.05 99.9954044 0.0045956
0.07 99.9888536 0.0111464 o =
0.09 99.9729778 0.0270222
0.10 99.9701209 0.0298791
0.12 99.9402159 0.0597841 g oo
0.14 99.9332470 0.0667530 =
0.16 99.9224111 0.0775889
0.18 99.9178016 0.0821984 Y.
0.20 99.9190511 0.0809489
0.30 99.9501504 0.0498496
0.40 99.9790069 0.0209931 A

0.01000 0.10000 100000
D (pm)
Fig.1 Penetration at Different Particle Size
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Note: 1.This report is only responsible for the submitted Authorized by president of
sample(s), which will be kept for one month period. Titoran Texkile Rosearch Trstibuie gf;;::;;m ) T; “: -
2.This report cannot be reproduced in any way, except in Certification

full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute

this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.O.C.)

3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110
Fax: +886-2-22675108 , +886-2-22689839

and commercial promotion.
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I1. Filter Testing Results
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Fig.2 Measurement of pressure drop vs. airflow
Airflow rate in % Airflow rate Velocity Resistance
of rated aitflow | ft*/min | m’h m/s Pa in. H20
50% 178 302 0.22 74.5 0.30
75% 266 453 0.34 107.8 0.43
100% 355 604 0.45 140.8 0.57
125% 44 754 0.56 1723 0.69
" IW' - ‘\m\ & kob
Note: 1.This report is only responsible for the submitted Authorized by president of
sample(s), which will be kept for one month period. Maiwan Textile Research Institute Mr, N
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2.This report cannot be reproduced in any way, except in Certification

full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute

this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.O.C.)
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